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Annex for Bluetooth
FCCID: 2AZSQ-WA1

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2503041041-WF02

1.1.1 OBW
5 . .
Vode T-;I)O(e Fr?&?_lir)lcy ANT 99% Occupied BandW|dt.h (.MHz) Verdict
Result Limit
2402 1 0.848 / Pass
1 SISO 2441 1 0.856 / Pass
2480 1 0.862 / Pass
1.1.2 20dB BW
Mode Tl-/i)(e Fr?&l:_g)lcy ANT ;OdB panduidh (N_IH_Z) Verdict
esult Limit
2402 1 0.955 / Pass
1 SISO 2441 1 0.951 / Pass
2480 1 0.977 / Pass
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Annex for Bluetooth
FCCID: 2AZSQ-WA1

1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2503041041-WF02
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FCCID: 2AZSQ-WA1
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Annex for Bluetooth Test Report No.: CTL2503041041-WF02

FCCID: 2AZSQ-WA1

1_HCH_2480MHz_Antl_NTNV

Ant: Ant1
CENT: 2480 MHz
H

TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 3.2 ms
Sweep: Continue

99% OBW=0.862 MHz
Maker:
1.2479.577 MHz

-20.58 dBm
2.2480.439 MHz
-21.49 dBm

Level (dBm)

— Trace

-90 T T T r r r T r T
2478.5 24815

Frequency (MHz)

Page 5/ 26



Annex for Bluetooth Test Report No.: CTL2503041041-WF02

FCCID: 2AZSQ-WA1

1.2.220dB BW
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Annex for Bluetooth Test Report No.: CTL2503041041-WF02

FCCID: 2AZSQ-WA1

10 Ant: Ant1
CENT: 2441 MHz
Span: 3 MHz
RBW: 30 kHz
01 VBW: 91 kHz
Detector: Peak
TraceType: MAX Hold
i i i SweepPoint: 1001
404 SweepTime: 3.2 ms
Sweep: Continue
-20dB BW:0.951MHz
-20 Maker
1. 2440.543 MHz
-21.96 dBm
2.2441.024 MHz
— =30 1 -1.96 dBm
£ 3. 2441.494 MHz
-21.96 dBm
% | |
(]
>
3
_50 4
| | | ! ! ! ! | —— Trace
-90 T T T T T T T T T
2439.5 24425
Frequency (MHz)
1 HCH_2480MHz_Antl_NTNV
L Ant: Ant1
CENT: 2480 MHz
D -
Detector: Peak
TraceType: MAX Hold
i i i SweepPoint: 1001
104 SweepTime: 3.2 ms
| | | Sweep: Continue
| | | -20dB BW:0.977MHz
204y Maker
1.2479.523 MHz
-22.91 dBm
2.2480.021 MHz
— —30 1 -2.91 dBm
= 3. 2480.500 MHz
-22.91 dBm
% H H H
= =40 o
(]
>
] H
— _50 B —
60 -
[y (1 [N SN IS S—
80 -
o0 | | | ! ! ! ! ! —— Trace
2478.5 24815
Frequency (MHz)

Page 7/ 26



Annex for Bluetooth Test Report No.: CTL2503041041-WF02

FCCID: 2AZSQ-WA1

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
Maximum Peak Conducted Output Power
TX Frequency (dBm) .
Mode Type (MH2) Verdict
ANT1 Limit

2402 0.17 <=30 Pass

1 SISO 2441 0.32 <=30 Pass

2480 -0.54 <=30 Pass

Notel: Antenna Gain: Antl: 2.00dB;;
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FCCID: 2AZSQ-WA1

2.2 Test Graph

2.2.1 Power
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Annex for Bluetooth

FCCID: 2AZSQ-WA1

Test Report No.: CTL2503041041-WF02
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Annex for Bluetooth

FCCID: 2AZSQ-WA1

Test Report No.: CTL2503041041-WF02

3. Carrier Frequency Separation

3.1 Test Result

3.1.1 Antl
Antl
TX Frequency | Channel Separation | 20dB Bandwidth Limit :
Mode | 1pe (MH2) (MHz2) (MHz2) (MHz) | Verdiet
1 SISO HOPP 1.002 0.977 >=0.977 Pass
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Annex for Bluetooth Test Report No.: CTL2503041041-WF02
FCCID: 2AZSQ-WA1

3.2 Test Graph

3.2.1 Antl
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Annex for Bluetooth Test Report No.: CTL2503041041-WF02
FCCID: 2AZSQ-WA1

4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

TX Frequency Num of Hopping Frequencies '
Mode Verdict
Type (MH2) ANT1 Limit
1 SISO HOPP 79 >=15 Pass
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Annex for Bluetooth Test Report No.: CTL2503041041-WF02

FCCID: 2AZSQ-WA1

4.2 Test Graph

4.2.1 HoppNum

1_HOPP_Antl_NTNV
" 1 1 1 1 1 1 T ] S -
10 1 B R 00 K
; r: Pe:
T R | g}
1T p\'le\‘\\m TTEMHH HQ: ‘”'W‘H\IHIHHWW r\r H||\WI‘ “I“M"mﬁﬁ’ 'T'ﬁ"ﬁ'ﬁ\”M'“ﬁ"{\ﬁ """"""" | Svese Conuae ™
| T |\ muw HMII\H 1 Hil\\ u\umHHH I U"‘Uf’\"
m wwu AN L W Il uuv [
=27 l rrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrr “ .
@ |
z |
% 30 ] ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, \”,
M [*N
MJ
_50 5 S S SN SN
_50 S 5 S O (U U SR
L 5 B B O R | — Trace
80 ; ; ; ; ; ; I ; I : 24535MT’|Z
2398.0 24855
Frequency (MHz)

Page 14/ 26



Annex for Bluetooth

FCCID: 2AZSQ-WA1

Test Report No.: CTL2503041041-WF02

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Antl
Antl
TX [Frequency] Duration of |Observation Num of Pul§e n Dwell Limit .
Mode . . Observation : Verdict
Type | (MHz) |Single Pulse (ms)| Period (s) Period Time (ms)| (ms)
1 |SISO| HOPP 2.880 31.600 76 218.880 | <=400| Pass
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FCCID: 2AZSQ-WA1

5.2 Test Graph

5.2.1 Antl
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Annex for Bluetooth Test Report No.: CTL2503041041-WF02

FCCID: 2AZSQ-WA1
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Annex for Bluetooth

FCCID: 2AZSQ-WA1

Test Report No.: CTL2503041041-WF02

6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

6.1.1 Ref
TX Frequency Level of Reference
Mode Type (MHz) ANT (dBm)
2402 1
1 SISO 2441 1
2480 1 -0.59

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum
PSD level was used to establish the reference level.

6.1.2 CSE
TX Frequency Level of Reference Limit .
Mode Type (MH2) ANT (dBm) (dBm) Verdict

2402 1 0.17 -19.83 Pass
2441 1 0.17 -19.83 Pass
1 SISO 2480 1 0.17 -19.83 Pass
0.17 -19.83 Pass

HOPP 1
0.17 -19.83 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum
PSD level was used to establish the reference level.
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FCCID: 2AZSQ-WA1

6.2 Test Graph

6.2.1 Ref
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FCCID: 2AZSQ-WA1
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FCCID: 2AZSQ-WA1
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FCCID: 2AZSQ-WA1

6.2.2 CSE
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FCCID: 2AZSQ-WA1
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